DTOME] 20164E78 M21Y04-1

The Engine Specialist

@ @ @ @ ‘ INSTALLATION MANUAL

EXPREVIEL] F%5="L375—

EVO 7~9 Bt/ 2/ —A

EVO 8 / 9 dbkittk/ N2/ —H

EXPREME Ti Titanium Muffler for EVO 7-9 Japanese Bumper

EXPREME Ti Titanium Muffler for EVO 8/9 North American Bumper

mE 440003(for EVO 7-9 Japanese Bumper)

PART NUMBER 440004 (for EVO 8/9 North American Bumper)
BE

APPLICATION EVO 7~9 CTOA

HZAREE skkkkickiokkorkrk2p

English skskskskskskskoskskskskskskk6p

O ZDEKEREAEE B(RATHLHELZELY,
O="ZEHEDORITTIBEEEELHETHHELGESLY,
OHYFTEEXRIERELTESLY,

O EHTMY T ESNDBERIZIAREELTBERABELISEN,

TOMEI 12 DB B EIFHYMNESTENET,
TOMEIFA=r) AR IS5—IEH—Fyr G EDETE . BEILOHRIFEFEHL:
EHRICHRTT

@ Please carefully read this manual prior to installation.

@ Please also refer to the Mitsubishi Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




HMEER TRons #E2sB-TOaAERELTTE,

AL A4 TB (1)

Se

-~ Tk M12(2) Ty M12(2)
% i \\X\ QUITITITITITITIITLD
\ 4
‘% Mxﬁ,@zzﬁ} RFVVT () ARk (1)

HALUH—NUR (1) fmmmmmmm e oo,
N=r - L BRERNICROAME -
A 1
YIS @ {@;g))nu||||||||u|||m|||||| S) |
ol =
750UV ) —_— i
A E e LU 2 DN
E EVO7/8 B AR/ /3 —F
Lo BUEOAER |

O

(©

AV E
LTa—4— () RERILE (1) :
I XTIS5—H—1) Faxyk
HALH—RURSA— (1) 6ELLF (1) :
fw‘_’ 7= A BOLT-SMOOTH-PASTE @ EH]EM[HEH::jD |
FIREIVIE . RILE M8(1) i

— RILFRL—R RT) T Dy(1) :

EXPREME R FvH— (2) Jdien | RPN TTe i

EEITHELGTERE etz FasrsEct,

IVDVEHFERAIE—RK MLILUTF -EBEEEE

A =x=z

BAGRIIEDEGRRERSMTY . Y—FYMORXEMNSHHESN=HBAARIZR-TEAL TS,
WA OHRYMA TR DANREZ T-BHELA, REOES-ERIBZTREEL TS,

BIEE T HEBUNANDIYMF T EEODEN, KRB LUV IV UEREBTHABRAABYET,
WERYFFORRE, BEYGTE, REEZEALGVE, (TACDBENYBEIRTY .

a4
=
BARSORYMFFIZIVCSORUIV DS L — LA Z-IREETITo T &L,
WE R REICKDEFHDHIE - N DAIEEEN DS -6 W BN ROERY I+
EERIZIToTLIESLY,



1. ETHY—RTI5—DOmMYSNL
A CCTEBTIOEMSFIETY . SHOHMEBE AL, LT RBEEEEESBL TS,

YT —T A FRiGFEERYNT,

IXY—RMARITS—FRYNT,

o BA—I X —RAMATERYS T,

BERARDAU =7z =TI HIA R IS—HNT—ERYNT,

AR IS—REEIZH BN\ H—D T O Y NHST—FRYS T,

EVO7/8 B RNV N—E([CEFHFIFY —RATRNVA—ELIY5 T,

oGk WN =

2. TOMEl F2=9 LI75—NOH{TI+
[&HRIL-H Ry DEE M ER]
FEEDORILE, AR YrOEREFRITTRO®EY T,

<FvyhAMtRAERERERT ML >

D | A4 F A ® | 75vTRILE M8

@ | AMMo47 B 5224wk M8 [20.0~28.0N-m2.0~2.9kgf-m)]
® | AL H—ASSY © | gYVELTFa—H—

D | ARk ® | RE2RILE M6 [8.0~12.0N-m(0.8~1.2kgf-m)]
® | 7yix Mi2 O |eAbyF

© | vk M12 [56.0~94.0N-m(5.7~9.6kef-m)] NI N

@ [ AF RR T5ARTS5 CAZY ol

WIvv @ | RTVT Ty M8

© [ 5559 /5OF [250N-mZ kgl @) | )Lk M8 [20.0~28.0N-m(2.0~ 2.9kgf-m)]

© | xFYoH

@ | ALY —/ UK .

@ | YALoH— RS — KEBAZIEBREEAFEOEBENLT 50 FROARILER

L—RAR—ZEZEHLTTELY,

[&&EFIE]

1. AMUIMTAZRBOH Ry Fyb- Dy vZEERL, AT 5,
CDOK, IS5 TERMUP SIDER—I M EAIERKES IZERY 1 1+5,
MABHRT YN ER®) -7vi% (ER®) -y (ER®) # A,

<EVO 9 BAM#/ S /S—H-EVO 8/9 db¥tkk/ S/ A—F HEE>

2- 1AM TBIZHSUTINUREBL, BINATDRT) 59O BRI AKFEIZHEB LS,
AIMMTAIZZEZLIAD, BEIZRIS—N\UH—FBY i+ 1+,
XAEHISUTINUR(EROQ)FEA,

<EVO 7/8 BAMLR/ A /\—F HEE>
2-1 A UNATEDIIZ—N\VH—EHBDRILIME- RTY T Dy -G OrvhT—%
FEAL. MYt TS, COB, REFICHEDNDS OAYNIS—ZMBDOIIST—N\UH—~BYHFIT5,
XMABIYI75—/\2H—(LERE®) -/ OAvbHS5—(LER) - RTI T Ty w( ERQ)ER,
RILEMS(ER21){FE A,



NUH—@TE®) JarvrhS—@ETEO)
I \ AN M87RJLETE21)
Wi AT I % (FTE)
ZA=E!
5_
A INATBITYY

2-2. AMUINATBIZOZUTNURZEBL. FINATDRT) T IO BERTHIKEIZLZD LS,
AIMMTAIZEZELIAD, REIZT 75—\ H—FBY i+ 1+,
XAFBISUTNUR (FTED) £/,

<BAF.EVO 7T-9B&{#k/ > /S—E EVO 8/9 dbkidk/ o/ —E HFEEH>

3. HALUH—ASSYIZOTZUTINUREE L, RTYV T IO BRITHAKEIZLEDKSIZ,
AL INATBIZELRAL,
XAABISUTNUR (BED) # A,

A HALUH—ASSYDTLRT— A EFITBESITLTHEEL,

4 ALY —NURIZH ALY —FN\—FRTIT, AL —I2EEFDITHENESITTEELELS,
IXYJ—RANUAH—IZEYSFIT3,
XATEIS TR (FIR-1) EH,

5. BREDVIT SO RITEELAEMNG, BIAINSIEIZAFHNHEITS
WL Y FEFYIMI2ERS (RTE®) [56 ~94N-m(5.7~9.6kgf-m)]
BWLD ST NURERS  (RTEQ) [25N-m(2.6kgf-m)]
WL FEARILIMEERD  (RTE@)-21) [20~28N-m (2.0~2.9kgf-m) ]

6 AAINATAB, A INATB-H AL H—ASSYDEERIRAT) T ERmY T35,
XAABARAT) S (RIE®) F A,

A z8

CEEEEEDIITIURR, FiHEDEWIEEHERLTRBOEITO TS,
BH. BERERECIYTLEBIVTISUORNELSNEMES (L, - 7OV FIXFY —R M1 TD
BYMFFRILNEREBLBKIEEICED. KRRDEBVI)T I REHELEZ. KFEHLTT I,
RIS—ITHR R EMNFELIIRETHERT L. FROEITORRELYET,
BT & (T T RREZ 1T o TIEELY,
SEEFRRRICEY . VT N R—EITREREE AN BYET,
WEIZHEL ., EER EREITo>TEELY,

7. BEIZEC. YOV RLTa—9—0OBY 1217455,
XABYIURLT a—H—-REURILEME (RTEG-©®)
WtRILY [8~12N-m(0.8~1.2kgf-m)]

A s
= H

HIURLTa—Y—ERYRIT-FE ®FETETEHENT
eV IO UBBEDRREELBYES,

HOURLTaAa—Y—DREIEI IR R KB TITEST
<fEaly,

8. IN\yT)—TAF REFEIRYF TS,



HRY {13 & D FERR
LBBICF SN BEOLBERRET S,

2IVTVERBIL, TARYL Y HSH2500mmiEE S THEEE LI, BRRN PREEIEVARET B,
IFERETL. BEFSRLOREEN LA ERT 5.

(-
=R
- FELNHAHERADEREMNEEGL. ElKKOHREORE LGS0, HRITEEITIToOTIZSL,
HRRENAHLE MEDEBETOHIARIZESPEEECTREALLY, BIKRTT,
ETHRICRREZRUGEEIELISETEHRILL, BRETOTZS,
ZDBTEBEZITIGHRIEX. XI757—A+RITAZRETIT TS,
HROBEENELCTODERIF. TVOUEHERBET . EFXEICEEEKEL.

BRI TS,

A =

ARREERFELUR, ERARRICI TIIBEEDRHEICELEAHIEELAHYFET .
EERIT. RRBHRECRH YT EHEREL BEISSLTENODBEEY T4 T ET2THESL,



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Main Pipe B (1)

Washer M12 (2)

Gasket (1)

Clamp Band (2)

Flange Bolt 1
M8 (1) Flange Nut
M8 (1) | Blind Plug (1) Copper Washer (1)

1
3 o o coo-
For EVO 7/8 Japanese Bumper models i

Button Bolt (1)

xch

Sound Reducer (1)

—— Grommet
Collar (1
Silencer Band Rubber (1) 6 Point Wrench (1) o
Zm, PREVIES "\ SLSiHase _ 1 Bolt M8 (1)
EXPREME Sticker (2) Bolt Smooth Paste (1) Spring Washer (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A CAUTION!

M This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

B This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.

1. Disconnect the cars negative terminal battery.

2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

4. Remove the exhaust muffler cover (rubber) from the car body’s left side.

5. Remove the main muffler hanger (bush) from the main part of the body.

6. Remove the hanger from the EVO 7/8 Japanese Bumper models exhaust pipe.

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]
The installation of the bolts included in the kit is shown below.

®
Nod _oo% O
7R % O g
7" \\ A2
N )
® “@\D \ N - L
ox N\ > et VD 4 £ o =
NV 777N\ | o /I® /S /7 \
27 N U N © \&S27/ | [ 1 [/ / \
A . N\ NTAC( ] [ 1T @ [/ / \
. 0N\ (| ® [ [ [ |
N 777 AL 0N (I | 11 | I
SN0 N 7 NNEA \\ t A { ]
) @ \N\\/A, >+ \ \ \ o\ | /
IANE o N L s— N v\ Vo
[145) ) N S D —J Fre— N S \ /
) v tes o LA S
@ ®x
<Kit contents torque specs>
@ | Main Pipe A @ | Flange Bolt M8
@ | Main Pipe B Flange Nut M8 [20.0~28.0N*m2.0~2.9kgf-m)]
@ | Silencer ASSY ® | Sound Reducer
@ | Gasket Button Bolt M6 [8.0~ 12.0N*m(0.8~ 1.2kgf-m)]
® | Washer M12 © 16 Point Wreneh
® | Nut M12 [56.0~94.0N-m (5.7~9.6kgf-m)] of rene
@ | A/F Boss Blind Plug Muffler Hanger
Copper Washer Grommet Collar
© | Clamp Band [25.0N*m(2.6kgf-m)] Spring Washer M8
® | Spring gD | Bolt M8 [20.0~28.0N*m(2.0~2.9kgf—m)]
@ | Silencer Band * Apply the bolt smooth paste that is supplied in the kit to
@ | Silencer Band Rubber prevent metal burns and seizures to the bolts and nuts.

INSTALLATION PROCEDURE

[Installation procedure]
1 Use the gasket, nut & washer for fitting the Main pipe A.
Make sure that the flange has the UPSIDE mark facing up.
* Use the supplied Gasket (ref @) Washer (ref &) Nut (ref @)).

<EVO 9 Japanese Bumper Models and EVO 8/9 North American models >

2-1. Fit the clamp band on the Main Pipe B, then use the springs to secure the Main Pipe A to B.
Then you fit the muffler hanger as well.
* Use the supplied Clamp Band (ref (9)).

<EVO 7/8 Japanese Bumper Models >

2-1 Fit the Muffler Hanger bush to the main pipe section with the M8 bolt, spring washer, grommet collar.

You can also fit the grommet collar to the muffler hanger now prior to installation.
* Use the supplied Muffler Hanger (ref ®) Gromet Collar (ref 9) Spring Washer (ref @)
Bolt M8 (ref 21).
7




Hanger (Ref # (19) Grommet Cover (Ref # (9)
| L

Spring Washer (Ref # @)

Stock
Grommet
Collar

Mu¥fler Bracket Arm Hook

2-2. Use the springs to hold the Main Pipe B to the Main Pipe A, then secure with the clamp band
after you install the exhaust. You can also fit the muffler hanger bush now too.
* Use the supplied Clamp Band (ref D).

<Next, EVO 7-9 Japanese Bumper Models &
EVO 8/9 North American Models shared items>

3. Use the spring hooks to fit the silencer ASSY onto the Main Pipe B, then secure it with
the clamp band. * Use the supplied Clamp Band (ref 7).

A The mufflers Tomei Logo is to be installed facing down to the ground.

4. Try not to mark or damage the silencer when fitting the silencer band and rubber insulator.
This is the time when it can happen during the install onto the exhaust hanger.
* Use the supplied Clamp Band (ref @/(2).

5. Check the clearance on each part before tightening everything.
Torque Specs M12 Nuts (ref ©)[56 ~94N+*m(5.7 ~9.6kgf-m)]
Torque Specs Clamp Bands (ref (9) [25N=m (2.6kgf-m)]
Torque Specs M8 Bolt (ref (3/21) [20~28N+*m (2.0~2.9kgf—m)]

6. Main pipe A/B is then fitted to the Main Pipe B with the use of the spring hooks.
* Use the supplied Spring (ref ®).

/\ cauTion!

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,

dirt so as not to burn them later when the car is running.
- After fitting the exhaust, you should check if the rear bumper will
be at risk from heat from the pipe. You may need to add extra heat
shield protection on the rear bumper.

7. If needed you can then install the sound reducer.
* Use the supplied Sound Reducer / Button Bolt M6 (Ref (5/(0).
Torque Specs [8~12N-m (0.8~1.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when
using the car for high speed/ hard driving as it may cause
engine failure.

* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

8. Reconnect the cars battery negative terminal.

8



INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose

parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.
- When any work or checks are to be done with the metal exhaust components then please do so when

it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION!

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.



10



11



TOMEI POWERED ic.
BARH HE/NT—F

T194-0004 HEABTATEEHS5—4—27
TEL: 042—795—8411 ({%)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COEGIZEHZIY AT, I2E LD BRI LEEABELLET,
BEXEME: A~ (HRE. EXFHEZFRRO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FARAZ Y LEIET TS5 — CTOARIRERAAZ 20165F7H M21Y04-1
CT9A TITANIUM EXHAUST MUFFLER INSTALLATION MANUAL 2016.7 M21Y04-1

12



